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Congratulations on your purchase of a DIXIE CHOPPER lawn

mower. We believe you have exercised excellent judgement, and are most |
appreciative of your patronage.

Your DIXIE CHOPPER Dealer is your #1 SOURCE for 1
DIXIE CHOPPER parts and service ! r

Please call or visit your nearest authorized Dixie Chopper Dealer for
additional service information. l

AUTHORIZED DEALER

I et us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time without
incurring any obligation to make such changes to products previously manufactured. Neither Dixie
Chopper, nor its dealers, accept responsiblility for variations which may be evident in the actual l
specifications of its products and the statements and descriptions contained in this publication.

— p——— — w— w— — —

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nIuvIF alunannrmn___

— UINILE UIIVUI T k1

CONTENTS

Quick Reference Parts
Decals

Decal Placement
Frame

Wheels & Tires

Foot Pedal

Deck Lift System
Deck

Hubs & Beits

OoCbC

Transmission Frame

oy
O ~N O W =

- ek
g W

Transmission & Drive
Wheel Motor

Hydraulic Hose Diagram
Fuel System

Body

Throttle Assembly

Brake Assembly

Engine - Kohler

Kohler - Engine Oil Routing
Engine - Kawasaki
Electrical Diagram - Kohler
Electrical Diagram - Kawasaki
Notes

ALORIBEEEE8RUERBENS

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

I T — "
—

LX, X, XF, 5

AY™
LX2001-42
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X2001-50

DEL
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XK2503-50

Engine Kohler 20Hp | Kohler 20Hp | Kohler 23Hp Kaw 25Hp
Deck 42" 50" 50™ 50"
Rear Tires 97452 400066 97200 400066
Rear Rims 97450 400067 400014 400067
Front Tires 97165 97165 97165 97165
Front Rims 10239 10239 10239 10239

Engine-Transmission 9907841 9907B41 9907B41 9907841
Engine-Deck 68081 9910884 9910884 9910B84
Deck 63203 9907B112 9907B112 99078112
F

Fuel Filter 24-050-02 24-050-02 97392 49019-7001
Kohler Air Filter 47-083-03 47-083-03

Kohler Foam Filter 24-083-02 24.083-02

Nelson Air Filter Primary 25.083-01

Nelson Air Filter Secondary 25-083.04

Donaldson Air Filter

Kaw. Foam Air Filter 11013-7009
Kaw. Paper Air Filter 11013-7010
Amsoil Oil Filter 60119

Zinga-Hydro Filter 68140 68140 68140

68140

Standard

63227H 30227-50H 30227-50H 30227-50H
Heavy-Duty 63227H 30227-50N 30227-50N 30227-50N
Fiber Washer w-101
Spindle Bearing 30218
Deck Roller (Ctr) 30240-0
Choke Control 20248
Throttle Cable 68249
Brake Cable (Single) . 89991210001
Parking Brake Band 65244
Fuel Cap 600035
Control Lever Grip 20257

1

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nIvIF ALIADDED

DIniE UnvI 1 kn
LX, X, XF, 50/60 MODEL
QUICK REFERENCE PARTS

MODEL XK2503-60 X2503-50 X2503-60
Engine Kaw 25Hp | Kohler 25Hp | Kohler 25Hp
Deck 60" 50" 60"
Rear Tires 400066 400066 400066
Rear Rims 400067 400067 400067
Front Tires 97165 97165 97165
Front Rims 10239 10239 10239

Engine-Transmission- 990"}841 990;341 990784%
Engine-Deck 9907B85 9910B84 9907B85
Deck 9907B130 99078112 9907B130

49019-7001

97392 97392
25-083-01 25-083-01
25-083-04 25-083-04

Fuel Filter
Nelson Air Filter Primary
Nelson Air Filter Secondary
Kaw. Foam Air Filter

11013-7009
11029-7002

Kaw. Paper A¥r Filter
Amsoil Oil Filter
Zinga-Hydro Filter

-g;;ndard 30227-60H 30227-50H 30227-60H
Heavy-Duty 30227-60N 30227-50N 30227-60N
Fiber Washer W-101
Spindle Bearing 30218
Deck Roller (Ctr) 30240-0
Choke Control 20248
Throttle Cable 68249
Brake Cable (single) 89991210001
Parking Brake Band 65244
Fuel Cap 600035
Control Lever Grip 20257
2
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LX 2001

CAUTION

Emergency Brakefor Emergency stepping anly’
Freguent use ot Emergency Brake while starting
prrunning eagine may cause starter 2nd peit
Faiiure,

H ydraulic lock-up eccurs with engine off,

£mergency Brake has no effect with engine off,

5

A CAUTION

! Shut ofiengine beforerefueling,

Never fillfueltank indears ar
: wheh enging is hot,

Wipe tip all spiied fuel
: Leferestarting engine.

! Donot smoke wilerefueling.

9
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IGNITION

— ]/ nunnnrn

NOTICE

h‘u PRIANH’ TOBEUSED ONLY ?D COVER
Al AC

SERVICING DEALER

mmnenire START
NEVER MOW
Bi0E HiLL
OVER 5"

S,

cHoke |

NEVER MOW
BLOPE
GVER1E?

PULL ON

PUSHQOFF }

&

REF # PART

DESCRIPT

REF & PART #

Velvet Touch Cont:ml

DESCRIPTION

30581 W arranty Notice 1

3 T 008N i B 65413 Patent Pending (T-Box) 1

1 67404 LX2001 Decal 1 o 80404015 Choke 1
2 97068 X2503 Decal 1 40 40118 Fuel Caution 2
3 65415 X2001 Decal 1 11 800014 ignition 1
4 975140 XF 2300 Decal 1 12 97160 RP M Notice 1
5 soooa27 XK2503 Decal 13 30588 Hillside Canger 1
& 3HOOOS HP + 1 Decal 1 14 97013 VTC Only (D0l Tenk) 1
i5 264000200210 {(VTC 1

3
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A CALTTION
Y5 AVOID INJLIR Y

REAR OPERATORS MANUAL
KNOW LDCATION £ FNGTION

OF COTHOLS * MAINTAIN
BAFETY DEVICES * REMOVE
PITENTIAL THROWN CRJECTS
NEVER MOW NEAR DEUPLE
NEVER CARRY PASSENGERS

& ENGINE ARE BTORPED
SET PARKING BRAKE B REMOVE l

AN SN EE R G MR ——
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KEY IF LEAVING MACHINE.

Y77 7407977777700 N N7

KEEF HANDS & FEETAWAY.
NOT GPERATE MOWE
LESS GUARD OR GRASS |
| CAICHER SATTACHED. |
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I Made in the
i CHOPPER
24 25 26
REF # PART # DESCRIPTION QTY.H REF # PART # DESCRIPTION QTy.
16 63401 Throttie 1 23 |65407 42" Cut {LX Oniy) 2
17 |83402 Brake & Steering 1 24 [30573 Floor Pan Decal 1
18 |800042 Belt Information 1 25 (30571 Fender Decal 2
19 97514 Low Oil Warning {X¥ Gnly) 1 26 |30588 Tractor Buster Decal (Rear Left Fender) 1
i 20 65408 50" Cut 2 27 130590 USA Decal {Rear Right Fender) 1
=4 130585 Fender Caution 2 28 65422 Belt Route Decal 1
22 130229 Deck Danger Decal 2 20 65409 60" Cut Decal 2
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DECALS (CONT’D)

REF # PART# DESCRIPTION Qry.
30 |800020 American Flag Decal (Side Left Fender) 1 33 |800018  iDocu-Tube Decal] 1
| 31 1800017 |Big Wheel Flatiander Decal 1 34 |G707 QCHC Decal 1
32 |800019 |Roll & Seal Decal 1

5
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DECAL PLACEMENT

\\\/nbr.
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LX FRAME

=

!
REF # PART # DESCRIPTION QTY.Q REF # PART # DESCRIPTION QTyY.
1 67100 Weldment - LX Frame 1 13 172216 |Pull Stop Weldment 1 l
2 67250 Weldment - LX Transmission 14 |W-113 |5/18" Standard Fiat Washer 4
Frame 1 15 |B-186 |5/16"-18x2" Bolt 4
3 |67401 LX Seat Pan 1 16 [N-110 [1/2"-13 Nut g l
4 |B-199 7/16"-20 x 2" Bolt 4 47 40221 |Engine Adjustment Bolt 1
5 |W-168 7/18" Hardened Flai Washer 8 18 [N-111 |1/2"-13 Jam Nut 4
6 iN-135 7/16"-20 Nyioc Nut 4 49 (98218 (Weldment - Right LX Belt Guide 1 I
7 |B-131 5/16"-18 x1" Bolt 2 20 98217 |Weldment - Left LX Belt Guide 1
] 8 [W-160 10mm Flat Washer 2 21 72222 All Thread 2
9 N-103W 5/16"-18 Whiz Flange Nut 2 22 [IW-107 jShark-Tooth Bellevile Washer 1
10 |67045 X Round Bumper Weldment | 1 2 |
! 11 [67255 Plastic Bumper Cap 2
12 {N-103W 5/186"-18 Whiz Flange Nut 4

7
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X2001 FRAME

REF# PART# DESCRIPTION QTY.B REF § PART # DESCRIFTIO .
1 |65100 Weldment - XFrame 1 14 |W-107 Shark-Tooth Belleville Washer 1

2 1400026 Weldment - Low Ride Seat Pan
w/ Hinge 1 727 Beit Guide Weldment 2
3 100007 Weldment - Low Ride N-110 1/2"-13 Nut 13
Transmission Frame 1 72222 All Thread 2
4 |B229 3/8"-16 x 5" Bolt 2 N-103W 5/16"-18 Whiz Flange Nt 4
5 INS107 3/8"-16 Nyloc Nut 2 72216 Pull Stop Weldment 1
6 |N135 7/16"-20 Nyloc Nut 4 e
7 (W68 716" Hardened Flat Washer 8
8 |B-199 7/16"-20 x 2" Boit 4 1 g A
g9 10100-ST Bumper 1 22 (40221 Engine Adiustment Boit 1
10 (W-160 10mm Flat Washer 2 23 (W13 516" Standard Flat Washer 4
11 |B-179 3/8"-16x2 1/2" Boit 2 24 |B-156 5/16"-18x2" Bolt 4
42 |N108 3/8'-16 Whiz Flange Nut 2 25 (97169 PLUG - F/ Bumper 2
413 1400008 Mount - Floor Pan Hinge Frame | 2
8
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XF2300, XK2503, X2503

FRAME o

REF# PART # DESCRIPTION REF #PART # DESCRIPTION
t+ [t00025 Weldment - 50/60 Frame 1 m Pull Stop Weldment
2 1400026 Weldment - Low Ride Seat Pan F
w/ Hinge 1
3 100007 Weldment - Low Ride i
FTransmission Frame 1 16 {40221 |Engine Adjustment Bolt 1
4 B-229 3/8"-18 x 5" Bolt 2 17 |W-113 |8/16" Standard Flat Washer 4
I 5 N-107 3/8"-18 Nyloc Nut 2 18 |B-156 |{5/16"-18x2" Bolt 4
6 N-135 7/16"-20 Nyloc Nut 4 19 |[W-107 {Shark-Tooth Belleville Washer 1
7 |W-168 7/16" Hardened Flat Washer 5 || \sseribl =
8 B-199 716"-20 x 2" Bolt 4 21 72217 Belt Guide Weldment
! 9 B-16% 3/8"-16x2" Bolt 2 22 (72222 All Thread 2
9a W-160 10MM Fiat Washer 2 23 |N-11C 1/27-13 Nut 13
10 97169 PEas%icCap 5 T T 25H Rl (TR T ATH r e 1
11 |67045-X Bumper - Square 1 : k_ T nonen : Aes i
’ 67045-60S Bumper - 80" Sotid {Optional) 25 |[B-204 [3/8"-16 U-Bolt 8 f
12 {N-108 3/87-16 Whiz Fiange Nut 2 26 |[N-160 |3/8"-16 Coupling Nut 51
13 [N-103W 5/16"-18 Whiz Flange Nut 4

9
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LX WHEELS & TIRES

PART # DESCRIPTION -l REF # PART # DESCRIPTION aTy.

12 |67204 inner Front Wheel Spacer 2

) _ 13 67205 Inner Front Whee! Bearing 4

_ : SO Optional R 14 10205 Outer Front Wheel Bearing 4

1 10220 Dust Cap 2 15 110203 Outer Front Wheel Spacer 4
2  |N-142 1" Siotted Hex Nut 2 jerast " JL & R.CIR Tire Assembly E
2A |P-108 Cotter Pin 2 o 97482) - - Titan CTR Tire. . .+ T
3 |10207 Top Bearing 2 e 97450 Titan Rim
4 |t0208 Outer Bearing Race 4 R -=;--:;._--_;1c‘i2?_-s- -EZ'IZV-i'\»e' Stem T
5 |F-100 Grease Fitting 2 17 |PB339303P [ Wheel Motor Axie N I

6 97171 Bottom Bearing 2 18 iN-113 Lug Nut 8

7 10208 Qil Seal 2 19 97158 Brake Drum 1

8 100023 Front Fork Weldment 2 20 |67002 Wheel! Flange wistuds 2

9 B-122 Bolt - 5/8"-11x7" Hex Head 2 21 (B-183 Whee!l Motor Bolt 8

10 |N-115 Nut - 5/8"-11 Nylog 2 22 |W-138 Wheel Motor Square Washer 8

44 jo7166 - - - [Front.Tire Assembly B B T 23 PW72546 [1/4" Key 2

97165  FronmtTie . 1 |22 feviis Wheel Motor 14G01n, 3

o te238l Rimo T 25 [N-127 Wheel Motor Nut 8

10127-8]- - Valve Stem. SRl

10
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X2001, XK2503, X2503
| WHEELS & TIRES

DESCRIPTION REF# PART# DESCRIPTION Qry.
12 167204 Inner Front Wheel Spacer
43 67205 inner Front Whee! Bearing

14 {10205 Outer Front Whee!l Bearing

Ll IR
p— i —

4 110220 Dust Cap 2 15 110203 Outer Front Wheel Spacer
2 {N-142 1" Slotted Hex Nut 2
2a |P-108 Cotter Pin 2
l 3 110207 Top Bearing 2
4 |10206 Quter Bearing Race 4
5 (F-100 Grease Fitting 2
6 (97171 Bottom Bearing 2 17 |PB339303F|VWheel Motor Axle Nut 2
1 7 10208 Oil Seal 2 18 [N-113 1Lug Nut 8 l
8 100023 Front Forik Weldment 2 19 |67266 Brake Drum 1
; 9 |B-122 Bolt - 5/8"-11x7" Hex Head 2 20 (67002 Wheel Flange wistuds 2
10 |N-115 Nut - 5/8"-11 Nyloc 2 21 B-183 Wheel Mctor Bolt 8
Eront Tire Assembt 22 |W-138 Wheel Motor Square Washer 8 11
23 |PW72546 [(1/4" Key 2
24 67114 Whee! Motor 14Cu.in. 2
285 |N-127 Wheel Motor Nut 8

11
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XF2300 WHEELS & TIRES

REF # PART & DESCRIPTION REF # PART# DESCRIPTION
41 10220 Dust Cap 2 inner Front Wheel Spacer
2 |N-142 1" Siotied Hex Nut 2
A P-108 Cotter Pin 2
3 110207 Top Bearing 2
4 |10206 Quter Bearing Race 4
5 |F-100 Grease Fitting 2 sobnal s e naane Sle e :
6 97171 Bottom Bearing 2 17 |PB339303P|Wheel Motor Axle Nut 2
7 {10208 Qil Seal 2 18 |[N-113 Lug Nut 8
g 1100023 Front Fork Weldment 2 19 (W-142 Spacer - Wheel Motor (left side) 1
9 |B-122 Bolt - 5/8"-11x7" Hex Head 2 20 |[B7266 Brake Drum 2
10 |N-115 Nut - 5/8"-11 Nyloc 2 24 67002 Wheel Flange w/studs 2
44 [67205 inner Front Wheel Bearing 4 22 B-183 Wheel Motor Bolt 8
12 |16205 Outer Front Wheel Bearing 4 23 jW-138 Wheel Motor Square Washer 8
43 (10203 Outer Front Wheel Spacer 4 24 |PW72546 [1/4" Key 2
i = By 25 67114 Wheel Motor 14G0.1n. 5
26 |N-127 8

12
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LX2001, X2001
FOOT PEDAL ASSEMBLY

REF# PART # DESCRIPTION QYY.§ REF # PART# DESCRIPTION QTy.
1 |10107-1/2 [Kit - Foot Pedal 1 10 {F-100 Grease Fitting 1
2 [T0225-2 Weldment - #50 Foot Lit Arm 1 11 [B-131 Bolt 1
3 10224-1 Pawl 1 12 |W-113 Washer 1
4 1990735020 [Foot Pedal Lock 1 13 68219 #5C Chain 1
5 |W-164 Washer 1 14 (10233 #50 Half Link 1
6 |N-144 Nut 1 15 [10232 #50 Master Link 1
7 iN-130 Coupling Nut 1 416 |10222 Spring 1
8 110226-1 Litt Sprocket 1 17 [20217-25 {Spring 1
9 102281 Pin 1 18 {30213 Cotter Pin 1

13
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XF2300, XK2503, X2503
FOOT PEDAL ASSEMBLY

10107-1/2  |Kit - Foot Pedal 11 1022841 [Pin

102252 Weldment - #50 Foot Lift Arm 12 |F-100 Grease Fitting
102241 Pawl 13 |B-131 Bolt

990735020 iFoot Pedal Lock 14 |W-113  |Washer

W-164 Washer 15 |68219 #50 Chain
N-144 Nut 16 (10233  #50 Half Link
300008 Deck Height Pointer 47 (10232  #50 Master Link
N-130 Coupling Nut 18 20217-25 |Spring

300007 Deck Height Indicator 19 (30213 Cotter Pin
10226-1 Lift Sprocket

l REF# PART# DESCRIPTION QTY.§ REF # PART # DESCRIPTION QTy.

RN NN N . GRS Wy . W R N e

WO~ N HBIN -

UL W S N R N % [ N RS N G, N QRS N G N S

-
(=]
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LX2001, X2001
DECK LIFT SYSTEM

REF# PART# DESCRIPTION QTy.

1 |68107 3/4"20" Lift Shaft 1
2 168103 #50x18T Sprocket 2
3 |68104 #50x10T Sprocket 1
4 168105 Spacer 3/4"idx1"odx.3/8" 1
5 |68106 Spacer 3/4"idx1"odx1 3/16" | 1
6 (68217 #50 Deck Hang Chain 2
7 10232 #50 Master Link 4
8 |[S-114 1/2"-13 Stud 2
g [N-157 1/2"-13 Whiz Flange Nut 4
15
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XF2300, XK2503, X2503
DECK LIFT SYSTEM

X RN RIEIE L)

REF# PART# DESCRIPTION QTy.
1 [68112 1" Bushing 2
2 |68106 1 3/186" Bushing 1
4 |N-157 1/2"-13 Whiz Flange Nut 8 12 |B-241 3/8"-16 Evye Bolt 1
5 16881056 3/8" Bushing 1 13 |N-108 3/8"-16 Whiz Flange Nut 1
6 [|68104 #50 Small Sprocket 1 14 |W-154 3/4" Flat Washer 4
7 |68103 Deck Lift Sprocket #50 7 15 |B-237 3/4"-10x7.5" Bolt 1
8 990710003 |#50 Rear Deck Lift Chain i 16 |B-237 3/4"-10x7.5" Bolt 1
Q |68217 #50 Front Deck Lift Chain 2 17 |N-158 3/4"-10 Nyloc Nut 2
40 (990710002 [#50 Return Spring Chain 1 18 |[68114 3/4"x28" Rod 1
11 97455 200 Ib. Retumn Spring 1 19 [10232  |#50 Master Link 10

16
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LX2001 42” DECK

17
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LX2001 42” DECK (CONT’D)

DESCRIPTION QTy.
3/8" Flat Washer 3
42" Deck Weldment 1 #10-24 Cariage Bolt 1
516" -18 Large Flange Nut 2 30212 |Enguaging Handie 1
Cable 1 N-173  |#10 Nyloc Nut 1
Bungee Strap 1
Hairpin Clip 10
3/8"x1.25" Clevis Pin 6 97343  |Enguaging Rod 1
Left Scissor Am 1 20217-25 |Retum Spring 1
3/8"-16x3/4" Camage Bolt 4 30207-S |Enguaging Spring 1
3/8"-16 Whiz Flange Nut 30200-B |Connecting Arm Bracket 1
N-107  |3/8"-16 Nyloc Nut 1

54'8')(?!2 Bushing

1
g |B-135 3/8"-16x1" Carriage Bolt 11 31 300011 |Weldment - Triangle Plate 1
ga |B-136 3/8"-16x1 14" Camage Boit 1 32 iB-185 5/8"-11 X 2" Bolt 2
10 130231 Right Scissor Arm 1 33 |N-180 5/8"-11 Jam Lock Nut p
11 |F-100 3/16" Drive in Grease Fitting 1 33A IN-181  [5/8-11 Lock Nut 2
12 |P-103 3/8"x2.25" Clevis Pin 2 34 (30234 |V Puiley 1
13 (C104 Ring Clip 2 35 (30224  |Flat Idier Pulley 2
14 (30235 Pivot Stand 1 36 |B-117 172°13x1.25" Bolt 1
15 |B5278 1/2" Shim {if needed) * 37 |B-118G |1/2'x1.5" Shoulder Bolt (incl. F-101) 1
16 (30112 1/8" Shim (if needed) N 38 |30223 |ldler Amn (incl. F-102) 1
17 |N-102 1/4"-20 Whiz Flange Nut 4 39 10222 |Spring 1
18 (30210 Carn Weldment 1 40 (85308 |ldler Spring Tab 1
19 |P-113 Roll Pin 1 41 | 30214-86 ; Stabilizer Bar 2
20 130211 Enguaging Shaft 1 42 |B-172 1/4"-20x1" Bolt 4

Use individually or a combination of 65278 and 30112 to achieve proper belt alignment

between the triangle plate and the top center deck spindle pulley.

18
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X2001, XF2300, XK2503, X2503
50” HEAVY DUTY DECK
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X2001, XF2300, XK2503, X2503
50” HEAVY DUTY DECK (CONT’D)

REF ## PART # DESCRIPTION QTy.
29 P-113 Roil Pin 1
1 30201 50" Top Plate Weldment 1 30 W04 |1 3/8" Flat Washer 2
3 10222 Spring 1 31 |N107 3/8"-16 Nyloc Nut 1
4 653081 Idler Spring Tab 1 Rod A

3/8"-16x3/4" Carmiage Bolt 4

32 197343 |Enguaging Rod 1

6 |P102 Y8'x1.25" Cleds Pin 6 33 [30207-S |Enguaging Spring 1

7 (20224 Hairpin Clip 10 34 [20217-25 |Retum Spring 1

8 |30232 Left Scissor Arm 1 35 (N-173  [#10 Nyloc Nut 1

9 30226 Plastic Chute F/Deck 1 36 |[30212  |Enguaging Handle 1

40 B-138 ¥/8"-16x1.25" Carmiage Boit 12 37 B245 |#10-24 Camiage Bolt 1
11 |N-108 3/8'-16 Whiz Flange Nut 27 38 |30209-B |Connecting Arm Bracket 1
12 |30100-H50 50" Heaw DutyDeck Weldment 1 39 (30206 |5/8"™x1/2" Bushing 1
413 |B-259 5/16"-18x1" Camiage Bolt 14 40 300011 |Weldment - Trangle Piate 1
14 |B-110 41 |B185 2

58"-11x2" Bolt

le B

316" Drve in

511 ook

2

a2A |N181 15811 Lock Nt >

[Engueg 1 | ] a3 [30024  [Fiat idler Puley 3

18 |30231 Right Scissor Am 1 44 |30234 |V Puley 2
19 |C104 Ring Clip 2 45 |BA17  |12-13x1.25 Bok 1
20 1334000130109 |2-Hole Tab 2 46 |B118G | 172'x1.5" Shoulder Bolt (incl. F-101)] 1
21 P03 ¥8'x2.25' Clevis Pin 2 a7 30223 |idler Arm (indl, F-102) 1
22 |30235 Phot Stand 1 48 |30214-86 |Stabilizer Bar 2
23 N2 1/4"20 Whiz Flange Nt 4 49 |B255 |5/8"-11x9" Carmiage Bol 2
24 |B172 T/4"20x1" Bolt y 50 |302400 |Long Roller 2
25 |30210 Cam Weldment 1 51 IN156  |5/8-11 Nyloc Jam Nut 4
26 |65278 172" Shim (if needed) 3 || 52 B2/8  |5/6-11x6" Camiage Bot 2
27 130211 [Enguaging Shatt 1 53 167240 |Short Roller 2
28 130112 178" Shim (if needed) || 54 [10203 |Spacer 2

Use individually or a combination of 65278 and 30112 to achieve proper belt alignment
between the triangle plate and the top center deck spindle pulley.
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XK2503, X2503
60” DECK
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XK2503, x2503 60” DECK (CONT’D)

DESCRIPTION
33 |30235 Pivot Stand
300281 Pulley Guard 2 34 1/4"-20 Whiz Flange Nut
2 10222 Spring 1 35
3 |N-108 38" Whiz Flange Nut 38 36
4 |65308-L Idler Spring Tab 1
5 1300002 60" Top Plate Weldment 1 37 |NO7 3/8 -16 Nylon Lock Nut 1
6 1334000130111 |Left 3-Hole Tab 1 38 |W-104 3/8" Flat Washer 12
7 |20224 Hairpin Clip 10 39 |P-113 Roll Pin 1
g |P-102 3/8"x1.25" Clevis Pin 6 40 (30211 Enguaging Shaft 1
g9 30232 Left Scissor Amn 1 41 130210 Cam Weldment 1
PP 5511 Nyloo Jam N y —
11 302400 Long Roller 2
12 |B-255 5/8"-11x9" Carriage Bolt 2 42 197343 Enguaging Rod 1
13 |B-110 3/8"-16x3/4" Camage Bolt 16 43 30209-B Connecting Arm Bracket 1
43A |B-135 3/8"x16x1" Bolt 10 44 (302078 Enguaging Spring 1
14 |B-136 3!8" 16x1. 25“ Carz*sage Bolt 12 45 (2021725 {Retum Spring 1
09 : 46 [N-173 #10 Nyloc Nut 1
47 |30212 1Enguaging Handle { Coated ) | 1
16 300003 Wetdment - Roller Bracket 1 48 |B-245 #10-24 Carmiage Bolt 1
47 |B-253 5/8"-11x6" Carriage Bolt 1 49 30206 5/8"x1/2" Bushing 1
48 |67240 Short Roller 2 | 300 ]
19 |W-135 8/8" Flat Washer 2 CHO0EL5260F102) | 1
20 (300005 Left 60" Blow Out Bafle 1 50 Weldment - Triangle Plate 1
24  [300004 Right 60" Blow Cut Baffie 1 51 5/8"-11 x 2" Bolt 2 l
23 |B-254 5/8"-11x7" Camiage Bolt 1 52 5/8"-11 Jam Lock Nut 2
24 |B-172 1/4"-20x1" Bolt 4 53 Flat ider Pulley 2
25 (100 3/18" Drive in Grease Fitting 1 54 V Pulley 1
: 55 1/2"-13x1.25" Bolt 1
56 1/4"-28 90 Grease Fitting 1
28 (30231 Right Scissor Arm 1 57 1/2 x 1 1/2 Shoulder Bolt 1
29 1334000130110 [Right 3-Hole Tab 1 58 idler Arm 1 I
30 (G104 Ring Clip 2 59 Stabilizer Bar 2
34 [334000130109 |2-Hole Tab 2 60 5/8 - 11 Lock nut 2 '
32 |P-103 3/8" x 2" Clevis Pin 2
<% Use individually or a combination of 10203, 65278 and 30112 to achieve proper belt
alignment between the triangle plate and the top center deck spindle pulley.
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D
LX2001, X2503, X2001, XF2300, XK2503
42” & 50” HUBS AND BELTS

REF # MODEL _ DESCRIPTION REF # MODEL PART # DESCRIPTION
: i B-121 2.5" Blade Boit {(use w/o blade spacer)
: iB-121-4L 3" Blade Bolt (use with blade spacer)
b ALL |N-167 1" Nut 3 B-121-L4 3.25" Blade Bolt {use with Whiz-Mow)
1A ALY |B7255 Spindle Hub Caps 3 16 P GO0 AT X005 o
2 ALL |W-146 11/4" Washer 10
3 ALE W37 1" Beilevile Washer [3
17
18
5 ALL |W-13 118" Washer 4
6 ALL 30218 Sealed Bearing B
7 ALL 30241 Deck Hub 3
B ALL |F-102 Grease Fitting 3 T
-] ALL 30218 inner Deck Hub Spacer 2
10 ALL 30217 Short Blade Shaft 2
11 ALL 30242 142" Biade Spacer ke
12 ALL [W-101 Fiber Washer 3
13 : ! 20
21
; 14 ALL |W-100 5/8" Belleville Washer 3 22 78BGRG Snap Ring [
ALL 30302 Whiz-Mow Opticnal
—
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XK2503, X2503

60” HUBS AND BELTS

T 3
I 1A 67255 Spircde Hb Caps 3
2 W48 /4" Washer 10
3 (W37 1" Bedleville Washer 6
4 930752541008 525" Puley 3 16 1
5 W13 1/8" Washer 4 17 132171 Lorg Biade Shaft 1
i 6 |3R18 Seded Bearing 6 48 19607885 Engre - Deck Bt 1
7 324t Deck Hb 3 49 198078130 Deck Belt 1
g |F12 Grease Fitting 3 20 9907841 Ergre-Trans. Belt (not shown) 1
9 |[3219 Inner Deck Hub Specer 3 24 300026 Fan- 1" x 814 Stedd Gy 1
10 30217 Short Blade Shaft 2 22 788050 Sep Rirg 8
PrRrY, 72 Bl Specer wl== S S E— -
12 W01 Fiber Washer 3
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42” OCDC
LX2001 (Optional)

qQry.

1 |67258 Black Handle Gips 1 10 |NA07 3/8'-16 Nylon Locknut 1
2 900055 Handle Amrs 1 11 |N1S7 1/2'-13 VWhiz Flange Nut 2
3 P2 38" x 114" Qavis Pin 1 12 224000920415 | Lower Screen 1
4 |N55 3824 Yoke 1 13 (VW00 1/2' Flat Washer 2
5 |20224 Heir Fin Clip 2 14 |B133 1/2-13x1" Hex Bait 2
6 [N150 38'-24 Hex Nut 1 15 W1 138" Standard Flat Washer | 5
7 |92 50'-60" Contrd Rod (Incl. #46,7) | 1 16 68142 Sauare Plug 1x1 1
8 (B1/9 38"-16 2 1/2" Bolt 1
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50” OCDC X2001, XF2300,
! XK2503, X2503

PAR DESCRIPTION QTY.H REF # PART # DESCRIPTION QTy.
9 20224 Clip 2
1 57258 Handle Grip 1 40 {68135 lL.ower Screen 1
2 |{900014 Handle 1 11 |B-138 1/2"-13x1" Bolt 2
3 N-107 3/8"-16 Nyloc Nut 1 12 [W-108 1/2" Standard Flat Washer 2
4 (W-104 3/8" Standard Flat Washer 5 13 |N-157 1/2"-13 Whiz Flange Nut 2 t
5 20252 Spring 1 14 (B-179 3/8"-16 x2.5" Bolt 1
6 N-150 3/8"-24 Nut 1 15 [B88142 1"x1" Plastic Plug 1
I 7 N-155 3/8"-24 Yoke 1 16 97122 Control Rod {incl. #6,7,17) 1
8 |P-102 3/8"x1.25" Clevis Pin 1 ]
i!
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60” OCDC
XK2503, X2503

REF # PART # DESCRIPTION QTy.

9 (97122 |Control Rod (Incl. #9,11,16) | 1
1 |B179 38"-16 x2.5" Bolt 1 10 [N157 1/2"-13 Whiz Flange Nut 2
2 IW-104 38" Standard Flat Washer | 5 11 |N-155 3/8'-24 Yoke 1
3 120252 Spring 1 42 |B-138 1/2"-13x1" Bolt 2
4 900014 Handle 1 13 |W-109 |1/2" Standard Flat Washer | 2
5 |68142 1"x1" Plastic Plug 1 14 |68136 Lower Screen 1
6 N107 38'-16 Nyloc Nut 1 15 |N-150 38"-24 Nut 1
7 |20224 Clip 2 16 |P-102 3/8"x1.25" Clevs Pin 1
8 (67258 Handle Grip 1
- 27
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LX2001 TRANSMISSION FRAME ASSEMBLY

REF# PART# DESCRIPTION QTY.g REF# PART# DESCRIPTION Qry.

1 (67250 LX Transmission Frame Weldment 1 19 [NA103-W Nut 1
2 iB-150 Eye Bolt 1 20 |[W-113 Washer }
3 |N-103W Nut 2 21 N7 3/8"-16 Large Flange Lock Nut | 1
4 |WA171 Teflon Washer 2

5 65205 Steering Block Weldment 2

6 (20257 Rubber Handle 2

7 |67259 Foam Handle Grip 2 25 |30234 Puley 1
7A 1400037 Foam Lewer Sleeve 2 26 (97415 Spacer 1
8 (62231 Left Steering Lever 1 27 |B-165 3/8"™-16x2" Bolt 1
9 62232 Right Steering Lever 1 28 (B-124 Bolt 1
10 |W-170 Teflon Washer 2 29 |W-104 ¥8" Standard Flat Washer i
411 |W-110 Machine Washer 8 30 (85209 Idier Arm 1
12 20252 Spring 2 31 |N103W Nut 2
413 |N-110 Hex Nut 2 32 |200008 Hydraulic Tank 1
14 |[NA11 Jam Nut 2 33 [W-125 Washer 1
15 |F-101 Grease Fitting 90 degree 2 34 |W-126 Washer 3
16 |B-131 Bolt 2 35 [N-107 Nut 1
17 |B-143G Bolt 2 36 [10222 |Spring 1
18 140218 Seat Strap 1
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LX2001 TRANSMISSION FRAME
ASSEMBLY (CONT’D)

REF# PART# DESCRIPTION Qary.} REF # PART# DESCRIPTION Qry.
I 4 |B-105 Bolt 2 14 20221 Plastic Bushing 2
2 w113 Washer 4 15 |P-101  |Pin 2
3 |N-103 Nut 4 16 (20224  |Hairpin Clip 2
4 20224 Hairpin Clip 2 17 iB-138 Bolt 2
5 (20222 Plastic Bushing 2 18 [N-175 Coupling Nut 2
Rig 19 [20252 |Spring 2
65207-R 20 |W-110  |Washer 10
8 P-118 Roll Pin 2 21 168142  |Plastic Plug 1"x1" 4
[ 9 [20214 Yoke 2 22 167256 |Plastic Plug 1"x2" 2
10 |N-105 Nut 2 23 |20223  |Backing Clip 2
qq 200 eft Pump Rod (Incl. #9,10.11) | 1| [ 24 |N-188  |1/4"-20 AR Series Threaded Insert | 3
| 12 [B131 Bott ) 2 25 |N-153  |5/16™-18 Nut Insert 4
13 |65207-L Lef Purnp Control Arm 1 26 |N-152  |1/4"-20 Nut Insert 6
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X2001, XF2300, XK2503, X2503
TRANSMISSION FRAME ASSEMBLY

i
| |
REF# PART#
4 |100007 Low Ride Transmission Frame 1 21 |N117 3/8"-16 Large Flange Lock Nut
2 {B-180 Eve Bolt 1 22 (30234 Pulley
3 |N103W 5/16"-18 Whiz Flange Nut 2 | i 23
4 (W71 Plastic Washer 2
I 5 [65205 Steering Block Weldmert 2
6 |20257 Rubber Handle > 26 97415 Spacer T 1
7 |400037 Foam Lever Sleeve 2 27 [B-1865 3/8"-16x2" Bolt 1
7A 67259 Foam Handle Grip 2 28 (B-124 Boit 1
8 (2023 Left Steering Lever i 29 |W-104 3/8 Standard Flat Washer 1
9 |20232 Right Steering Lever 1 30 (100011 idler Arm 1
10 |W-170 Tefion Washer 2 31 |N103W Nut 2
41 [W-110 Meachine Washer 8 32 |200008 Hydraulic Tank 1
42 |20252 Spring 2 33 |W-125 Washer 1
13 NG Hese Nut 2 34 (W28 Washer 3
14 [N111 Jam Nut 2 35 [(N107 Nut 1
15 |F-101 Grease Fitting 90 degree 2 36 10222 Spring 1
16 15157 B 5 e
17 |B-143G Bolt 2
18 (40218 Segt Strap (Two only XF2300) | »
19 |N103W  [Nut (2 only X2001 ) 4
20 |W-113 Washer (2 only X2001) 4

30
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

niyIr anannrn

—

DINniL OnuI I ki

X2001, XF2300, XK2503, X2503
TRANSMISSION FRAME ASSEMBLY (CONT’D)

WWW.mymowerparts.com

R PARTS - DEscRPTION Gy
4 |B-105 Bolt 2 14 120221 Plastic Bushing 2
2 W13 Washer 2 15 |P-101  Pin 2
| T Nt 2 16 |20224  |Hairpin Ciip 2
a 2024 Haimin Ciip 2 17 |BA38  |Boi 5
5 |20222 Plastic Bushing > 18 |N-175  |Coupling Nut 2
l 2 ...... ye Red(l PPRETTS Spring 5
~ 7 I85207R  |Right Pump Control Amn 1 20 W10 |Washer 10
8 |P118 Roll Pin 2 | [ 21 88142 |Plastic Piug 'x 1" 5
9 |20214 Yoke 2 | [T22 [67256  Plastic Plug 1% 2" 2
50 [N05 Nt 2 | [ 23 [20223  |Backing Ciip >
4 |2000C Left | 11| 24 |[N188  [1/4"-20 AR Series Threaded Insert | 2
12 |B131 Bolt 25 [N-152  |1/4'20 Nt Insert &
“—13 65207-L Left Pump Control Amn 1 26 |N-153 51618 Nut Insert 4
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TRANSMISSION & DRIVE

| ‘
1 (65070 Sundstrand 10A Pump - Right 1
l 2 |N-168 Nut - 3824 4 I
3 W169 Washer - 5/16" Grade 8 Flat PR REF # PART # DESCRIPTION QTY.
i 4 788101 T Box Gasket 1 15 [67015  |Case Bleed Fitting 2
! 5 |772150 T Box Cover Picte 1 416 (65072  Charge Punrp Iniet Fitting 2 l
6 |792025 T Box Cover Plate Balt 4 17 (2513030 [Dump Valwe - no cross port 2
l 7 165206 Y8 Threaded Rod 2 48 165001 |Sreil Bell Housing 2
8 K102 Woodruff Key 3/16"x 34" 1 49 |788030B |Bearing Plate Gasket 2
g |200040 Fan 1 Bell Housing Boit 8 ‘
10 1200041 528X7508 Transmission Pulley 1 Pump O-Ring 2
b1 W 34" Belleville Washer 1 Box Fitting z
42 [N-114 Nt - 3/4"-16 1
43 {65004 High Pressure Port Fitting 4 ‘
| 14 65071 Surdstrand 10A Purrp - Left 1
= - = =
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WHEEL MOTOR

10 |PB130015 |Housing 1
11 |PB014027 |Drve Link (14 cuin.} 1
41 {PB01808S 412 |PB332014 |Rotor Assembly (14 culin.) 1
2 INKT Body Sed 4 13 |PBO15008  |Manifold 1
Il 3 |INKIT Commutator Seal 1 14 |PBO12013  |Commutator Assembly 1
4 [INKIT O+ing Seal 1 45 |PBO180S6  |Endecover Piston 1
i 5 INKIT Teflon Back-up Sedl 1 16 [PBO18059 |Piston Spring 1
PB333700 Seal Kit (Contains item 1-5) 17 |PB160007G |Endcower 1
6 |PB018073 Snep Ring 1 19 |PB334014 |Assembly Boits (14 cuin.) 4
7 |PBO18054  |Thrust Washer 3 20 [PW72545  |Shaft 1
g8 PBO18052 Thrust Bearing 1 21 [PW72546  |Shaft Key 1
9 |PB018053 Housing Bearing 2 22 PB335303P |Shaft Nut 1
33
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DESCRIPTION
Hydraulic Tank (3-1-02)

g0 3/8" NPT x 3/8" Barb

4 185072 Charge Pump Inlet Fitting 2
5 168140 Filter - Hydro Zinga 40 Micron 2

67008 3/8" Tee 1
67014 3/8" barb x 1/4" MPT Fitting 1
85009 Plug 1
67013 Hose Clamp 18
65004 High Pressure Port Fitting
67015 80 degree fitting

g7374 5/16" Black Hose /ft
1/4" O-ring x 3/8" Barb Straight 2 0 |900018 . {Optional = Drain Pan Tor Fiydro Filter |7
9 167114 |Whes! Motor - 14 CuLin. 2 72012 |5/16" Black Clamp. 1
10 167017 90 degree fitting 2 N/A Hydraulic Cocler F/Kohler Engine
67019 90 degree Brass Fitling 2 (Mounted on right side of engine.)
23 168231 #4 Micro Clamp 2
34
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LX2001, X2001 HYDRAULIC HOSE DIAGRAM
SERIAL NUMBER 3043211 AND NEWER

QTY.§ REF # PART # DESCRIPTION

90 3/8" NPT x 3/8" Barb L el Fittin _
4 |65072  |Charge Pump Infet Fitting 2 13 |67008 |3/8" Tee 1
68140 2 14 [28534 |T-Box Plug

Plug 2
Hose Clamp 16
High Pressure Port Fitting
90 degree fitting 2
5/18" Black Hose Ift
1/4" O-ring x 3/8" Barb Straight 20 Opfional - Drain Pan for Hydro Filter [~~~
9 |67114 Wheel Motor - 14 Cu.ln. 2 21 72012 5/16" Black Clamp 1
10 |67017 90 degree fitting 2 22 |NA Hydraulic Cooler F/Kohler Engine
67019 90 degree Brass Fitting 2 {Mounted on right side of engine.}
23 |68231 #4 Micro Clamp 2
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XK2503, X2503, XF2300
HYDRAULIC HOSE DIAGRAM ‘

REF # PART# DESCRIPTION REF # PART # DESCRIPTION QTy.
200008 IFycrauic Terk ©--02) | 1 || 11 [o7104 _|Steel Filing :
12 {72012 5/16" Black Clamp 1
5 13 (67008 3/8" Tee 1
o 44 167014 138" barb x 1/4" MPT Fitting 1
‘ 4 |85072 Charge Pump Iniet Fitting 2 15 [65009 |Plug 1
5 168140 Filter - Hydro Zinga 40 Micron 2 16 (67013 Hose Clamp 20
3 47 165004 High Pressure Port Fitting
18 67015 90 degree fitting 2
19 97374 5/18" Black Hose . l
High Pressure Black Hydro Hose 4 | b 00018 [Optional - Drain Ban for hyaro & :
8 67016 1/4" Q-ring x 3/8" Barb Straight 2 24 |60103-L Oil Cooler _
9 67114 Wheel Moter - 14 Cu.ln. 2 22 (68231 #4 Worm Clamp 2 l
l 10 |67017 90 degree fitting 2
67014 Rrass Fitting 2
36
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XK2503, X2503, XF2300 HYDRAULIC HOSE DIAGRAM
SERIAL NUMBER 3043211 AND NEWER

DESCRIPTION QTY.B REF # PART # DESCRIPTION QTty. !
Hydraulic Tank {3-1-02) 11 87104 Steel Fitting

4
412 {72012 5/16" Black Clamp 1
13 |67008 3/8" Tee 1
1
2

3 60125 o0 3/8" NPTx 3 arl 14 {28534 T-Box Plug
4 65072 Charge Pump Inlet Fitting 2 45 |65009 Plug
5 [68140 Filter - Hydro Zinga 40 Micron 2 16 (67013 Hose Clamp 18
3/8! 08 47 65004  |High Pressure Port Fitting 4 |4

18 |87015 90 degree fitting
19 (97374 5/16" Black Hose

7 65073 High Pressure Black Hydro Hose

; 4 ~[o0oTe  [Optional - Diai Pan for Fydo Fiter |~
] g (B7016 1/4" O-ring x 3/8" Barb Straight 2 60103-L |Oil Cooler
9 67114 Wheel Motor - 14 Cu.in, 2 22 {68231 #4 Worm Clamp 2
10 (67017 90 degree fitting 2 22 (68231 #4 Worm Clamp
67014 Brass Fitting 2
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Fuel System

DESCRIPTION DESCRIPTION QTy. l
I Gas Line - 51€" .
6 |65008 Gas Line "T" - 5/16" 1

Hose Clamp

Fuel Tank Bushing
4 1400016 |Vaiwe - Fuel Tank Shut-Off 2 4
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XF2300, XK2503, X2503
BODY
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Throttle Assembly

DESCRIPTION qQry.
Lower Throttle Mounting Bracket 1
3 N34 5/16" Flange Lock Nut 1 11 |B108  |¥8-16x1"Boit 1
5 {N107 8" -16 Nyloc Nut 1 12 |BA07  |5/16"-18 x 34" Boit i
6 |Win ¥8" Standard Flat Washer 2 13 W13 [5/16" Flat Washer 1
7 W25 38" Nylon Washer 3 S
8 |C105 U~ Nut 2
s =5 e Py VTE T Py o enen

16 |B-203  |10-24x3/4" Stainless Boit
17 [W153 | 1/4" Stainless Flat Washer
18 |B209 |1/4"-20xF4 Boit

19 (G107 |Uamp - Kohler, Kaw,

RN SN N B % AN
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LX2001, X2001, XK2503, X2503

BRAKE ASSEMBLY

QTY.R REF# PART# DESCRIPTION QTy.
13 |65277 Bushing (Welded on Frame) 1
14 165244 Brake Band 1
15 |P-108 332" x 1 112" Cotter Pin 1
16 |P-107 5/18" x 1 1/4" Clevis Pin 1
17 (P-118 316" x 1 1/2" Roll Pin 2
18 |85243 Brake Shaft 1

591100025 |Brake Cable Retainer |
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XF2300 BRAKE
l ASSEMBLY

l DESCRIPTION

65277 Bushing (Weided on Frame)
20 65244 Brake Band

P-108 332" x 1 112" Cotter Pin
P-107 516" x 1 1/4" Clevis Pin
P-118 316" x 1 1/2" Roll Pin

67266 Brake Drum

991100025 |Brake Cable Retainer

PPl BRI NN

Brake Shaft

47
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nIVIF AUIANDDFD

m——h — - — —
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LX2001, X2001
ENGINE - Kohler 20 Hp

W 0N

. -~ ¥ W

\
)
3 et (1] 3

DESCRIPTION QTY.R REF # PART# DESCRIPTION QTyY.)

! 1 1364001168218 IMuffier Guard 1 6 |W-108 |7/18" Lock Washer 1
2 K100 1/4" Key 1 7 1B-114  [7/16"-20 x 3/4" Bolt 1
3 (w45 1-1/8" x 1-3/4" x 1/8" Washer 1 8 |68230 |Oil Drain Hose 1
4 199075006000 Split Pulley 5" x 6" 1 9 110231  |3/8" Steel Pipe Cap 1
I 5 w144 7/16" Belleville Washer 1
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XF2300 ENGINE - Kohler 23Hp

REF# PARTH DESCRIPTION QTY.J REF # PART # DESCRIPTION QTy.
I 1 |600011 Muffler - Hp Plus One - 23Hp 1 16 |N-107 3/8"-16 Nyloc Nut 11
2 K100 1/4" Key 1 17 {B-165 3/8"-16 x 2" Bolt 1 l
3 w145 11/8" x 1 3/4" x 1/8" Washer 1 18 |w-104 |3/8" Standard Flat Washer 1
| 4  19907500X6000 Split Pulley 5" x 6" 1 19 (400025 |Amsoil Filter Mount 1
5 |W-144 7/16" Belleville Washer 1 20 60119 Amsoil Filter 1
6 [W-108 7/16" Lock Washer 1 21 80122 Amsoil Filter Head 1
l 7 |B-114 7/16"-20 x 3/4" Boit 1 22 |W-102 |1/4" Washer 3
8 |600016 Bolt - 1/2" x 4" Hex Kohler Oil 23 |B-172 1/4"-20 x 1" Bolt 3
Cooler 2 24 160113 1/8"%3/8" 90 degree fitting 2
q 9 IN-102 1/4"-20 Whiz Flange Nui 4 25 {60116 3/8" Swivel to 3/8" Barb 2 I
10 (400017 Bracket - Kohier Oil Cooler 1 26 |C-113 Horn Clamp 1
| 41 |B-103 1/4"-20x1/2" Bolt 2 27 C-112 Mercury Switch Clamp 1
12 |60103-L Cit Cooler 1 28 'W-153 [1/4" Stainless Washer 2
Il 13 lw-102 1/4" Flat Washer 4 |t 3 - L Kohier (Optional) - . ‘
14 {B-101 1/4" - 20 x 1/2" Bolt 4
15 [N-102 1/4"-20 Whiz Flange Nut 3
49
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X2503 ENGINE - Kohler 25 Hp

N
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l REF # PART # DESCRIPTION QTY.fREF # PART# DESCRIPTION QTY.
1 600011 Muffler - Hp Plus One - 25Hp 1 10 (400017 Bracket - Kohler Oil cooler 1

2 'K—100 114" Key 1 44 |B-103 1/4"-20x1/2" Bolt 2
3 {W-145 11/8" x 1 3/4" x 1/8" Washer 1 12 i680103-L. |Oil Cooler 1

l 4 |9907500X600D {Split Pulley 5" x 6" 1 13 jw-102 1/4" Flat Washerd
5 (W-144 716" Beilevile Washer 1 14 |B-101 114"-20x1/2" Bolt 4 l
6 jw-108 7/18" Lock Washer 1 15 |C-113 Hormn Clamo 1
7 |B-114 7/16"-20x3/4" Bolt 1 16 [C-112 Mercury Switch Clamp 1

l a8 |(B00016 Boit - 1/2" x 4" Hex Kohler Oil 2 47T {W-153 1/4" Stainless Washer 2

Cocler e

g iN-102 1/4"-20 Whiz Flange Nut 4

L )
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23Hp Kohler Engine
Oil Routing

REF # PART # DESCRIPTION Q
1 72230 3/8" Black Pipe Nippie 3" Long

. - RIPTIO 0
Sohog oo cler0190 HosE Barh Brass L n o e @ |

-
=<

-

50125 378" Mate Pipe 90 To 378" Barb Konier No |46 Deg. eib-1/4"mpx-3/8" barb T |

68230 Oit Drain Hose 9 63108 3/8" Gil Line £t

10231 3/8" Steel Pipe Cap 10 60116 3/8" Swivelto 3/8" Barb 2

57013 3/8” Green Ciamp i1 87022 174" Street Tee 1

ol diwN
Y STYY IS DY DU

68231 # 4 Worm Clamp

12 60102 Black Pipe Tee 1
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XK2503 ENGINE
Kawasaki 25 Hp
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REF # PART # DESCRIPTION
1 (W02 1/4" Flat Washer 4
2 B0 1/4" - 20 x 1/2" Bolt 4
3 801031 Qil Cooler 1
4 |B-103 1/4"-20x1/2" Bolt 4 14 7/16"-20 x 1.75" Bolt 1
5 400024 Bracket - Kawasaki Cil Cooler 1 45 (600010 Assembly - Hp Plus One Muffier | 1
l 6 IN102 1/4"-20 Whiz Flange Nut 4 NA Gasket - Exhaust Manifold 2
X 4 W 416 |B00021 Bracke! - Left Mufler Mount 1
| L || 47 [600020 Bracket - Right Mufler Mount | 1
8 !K-100 1/4" Key 1 18 |B107 5/16"-18x3/4" Bolt 2
g |W-145 1-1/8" x 1-3/4" x 1/8" Washer 2 419 [W-102 1/4 Fiat Washer 2
40 |99075000600D |Split Pulley 5" x 6" 1 20 |[NA103W  {5/16" Whiz Flange Nut 2
l 11 |354000168203 |Spacer - Kawasaki Crank 1 24 (W-153 1/4" Stainless YWasher 4
12 |[W-144 |7/16" Belleville Washer 2 %
l 13 |W-108 7/16" Lock Washer 1
52
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KOHLER ELECTRICAL DIAGRAM
by
| | . White ikill wirel
. ﬁw—w»»—x 2. Red 'lchgrrg‘iiwirel
KOh!er erlng i 3 2 ‘ 43% ?;useegt\.vi:e Et;eilﬂot post on starter
Harness W——“—"—i 8. Green ifrom ofl sending unit}
514
Connect 1o Konler Dixie Chopper Wiring Harness Connect ta Ignition

Wiring Harness

Switch

g - 1
. LMWJ_‘ o fJ;V_
—“1 i - BLK : ‘
413 23
2.5 14
s R o— — —
e BLK -
—t e |
| - Rl Ir :
| i i !
GR! : | R
‘ﬁKﬁ HORN Q— — e -OR
i R ]
T Starter / I :
[V, Solenoid P T |
. H i - R
= e G EC iy,
] ] i Starter E : l
. R e EES
| Battery ! _— ~ I___"PL__MI
AU ( R ©osEaT |
J ' | SWITCH
2 /,/" Connect to Seat Relay (B - J
Ground o e L BLK
. nsmission & —@
i connector ore ewes rame A
REF# PART# DESCRIPTION QTY.R REF # PART# DESCRIPTION QTy.
4 65522 Kohler Wiring Hamess 1 9 |20227-72 |Battery Cable Positive (727)| 1
2 120245 ignition Switch 1 10 [20226-B |Battery Cable Ground (12} 1
3 20246 Hour Meter/Tach 1 44 (40229  |Mercury Switch 1
4 |68247 Tach Bracket 1 42 160124  |Clamp for Mercury Switch 1
5 (NA Battery 1 13 (65510 Seat Relay 1
6 |20228 Battery Strap 1 44 |97191  |Seat Relay Pigtail 1
7 114078 Battery Box 1 15 65509 Fuse 1
8 202258 Red Rubber Boot 1 16 120254 Fuse Holder 1
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KAWASAKI ELECTRICAL DIAGRAM ‘
plm |
RZZN _ EKJ.,E“ Engine l

Relay Igniticn | BK W | [Charging Coil
—T | | “‘i T

R 5 l
Fuel
Solenoid
Regulator l

|
Starter =
Red Battery Cable '
BGttery - Red Battery Cable Seat Relay Connector 3
- o White — l
86| B7A [85) |
R Red
BK Black
BL Bive 30 Black
OR Qrange Big Red !
REF# PART# DESCRIPTION QTY.t REF# PART # DESCRIPTION QTY. i
1 (20245 Keyswitch 1 9 (65509 Fuse 1
2 |64100-5 Seat 1 10 120254 Fuse Holder 1
3 |600000 25 Hp Engine 1 I 11 |20226-R 16" Battery Cable 1 i
4 |[21066-7003 |Reguiator 1 12 |20227-72 72" Battery Cable 1
5 IN/A Batiery 1 13 (3684000168205 |Wiring Harness 1
6 |21183-7001 |Starter 1 14 20226-B Ground Cable 1 i
7 120253 Solencid 1 15 |N/A Fuel Solenoid 1
8 (85510 Seat Relay 1 16 (40229 Mercury Swiich 1
H
54

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

niuirE aunannrn

- ——— —“ ———“ g ———— —

DINIE vIlvI 1 kil

NOTES
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NOTES
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